2270015 FLYWHEEL HOUSING SAE2,with PTO

Unit2270015Detail


 

 

Unit2270015Detail 

Num

Hot Num

Diagram No.

Name

Quantity

Vertion

Disuse Time

Unit Code

1 

1 

082V01401-5306 

FLYWHEEL HOUSING SAE2, with PTO 

001 

   

2270015 

32 

2 

MQ6-03216-8415 

HEX BOLT M10X80-10.9-MAN183-B1 

002 

   

2270015 

30 

3 

MQ6-15013-0415 

Gasket GB/T97.1-14-200HV-MAN183-B1 

002 

   

2270015 

31 

4 

MQ6-03216-8523 

HEX BOLT M12X160-10.9-MAN183-B1 

002 

   

2270015 

28 

5 

MQ6-03216-8516 

HEX BOLT M12X90-10.9-MAN183-B1 

006 

   

2270015 

33 

6 

MQ6-03216-8514 

HEX BOLT M12X70-10.9-MAN183-B1 

001 

   

2270015 

34 

7 

MQ6-03216-8312 

HEX BOLT M8X60-10.9-MAN183-B1 

002 

   

2270015 

18 

8 

080V01510-0281 

RADIAL SHAFT SEAL HINTEN 

001 

   

2270015 

24 

9 

MQ6-03216-8303 

HEX BOLT M8X16-10.9-MAN183-B1 

002 

   

2270015 

20 

10 

201V98112-0119 

Cover 

001 

   

2270015 

22 

11 

201V96601-0382 

Shim 

001 

   

2270015 

35 

12 

MQ6-08099-0023 

SCREW PLUG C-M10X1 -ST-MAN183-B1 

001 

   

2270015 

36 

13 

MQ6-56631-0104 

SEALING RING BS-10,7 X16,0 -ST/FPM1-80 

001 

   

2270015 

10 

14 

MQ6-02191-0616 

CYLINDER SCREW M12X60-10.9-MAN183-PHR 

004 

   

2270015 

25 

15 

081V01904-0010 

gasket 

001 

   

2270015 

11 

16 

082V04405-0016 

RETAINING PLATE 

001 

   

2270015 

17 

17 

MQ6-03216-8506 

HEX BOLT M12X30-10.9-MAN183-B1 

005 

   

2270015 

3 

18 

082V04505-5115 

INTERMEDIATE GEAR 

001 

   

2270015 

8 

19 

080V04506-0092 

GEAR STUD 

001 

   

2270015 

15 

20 

082V01904-0016 

GASKET 

001 

   

2270015 

13 

21 

MQ6-08099-0023 

SCREW PLUG C-M10X1 -ST-MAN183-B1 

002 

   

2270015 

14 

22 

MQ6-56631-0104 

SEALING RING BS-10,7 X16,0 -ST/FPM1-80 

002 

   

2270015 

29 

23 

MQ6-02191-0729 

Hexagonal cylindrical screws GB/T70.1-M14×170-10.9–MAN183-PHR

002 

   

2270015 

Comments for this post are closed.